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Test report No. 608(2OLB

Client:
Zem6dElsk6 druistvo Hafiovice, PLASTY MLADEe, Hafiovice L8,7ggzt chudobin
lto: oot+2g46, Dti: czoot47346

Client order: obj I 22 I 03 I 20Ls I PRt I 464 I t

ln-house order: TP LOt}lzOt8

Application form 1802848
Test material: PETG EB022 + flame retardant B65AM

Detailed description: xxx
Form of material: test specimens - sampled and delivered by customer

Preparation of samples: xxx

ln-house No. of sample: 1802848
Date of receipt of the sample: 23.03.2018

Tests Test specifications

Horizontal and vertical flame tests UL 94 art. 7,8,9

esru rru 60695-11-10 ed.2

Test No.15
Horizontal and vertical flame tests - 50W (20mm) vertical
burning test V-0, V-L,V-2

Test standard: UL 94
Test equipment: Chamber Atlas HVUL2
lgnition source: burner with an inner diameter 9.5 mm

The gas used: Methane 2.5

Iest conditions:
blue tlame height 20 mm, the exposure time 2 x 10s

fume hood has not been used

temperature: 22,5"C relative humidity: 47,5%

Description of the sample (sample type,
the color, the location in the product,
the number of samples tested)

test specimens of white color 125x13x3mm, J.0 pieces

Conditioning of samples:

5 pieces - 48 hours in the climate chamber at 23t2'C and 5015% relative humidity;
5 pieces -L68 t2 hours in the hot air oven at7Ot2"C and cooled in dessicator min.
4 hours at room temperature

Conditioning of cotton indicator: 24 hours in dessicator at23!2"C
deviations from the standard: xxx

Test progress:
The test specimens do not burn after the first or second application of the flame.
The material does not drip and does not ignite the absorbent cotton.
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Test report No. 608120L8

Number of test specimen:

Afterflame time

after the first f lame

a pplication

tr (s)

Afterflame time
after the second

flame application

t, (s)

Afterflame plus

afterglow time after the

second flame

a pplication

tz+ts (s)

afterflame up

to the holding

clamp:

YES - NO

fla m ing

pa rticles or

d rops:

YES - NO

cotton ind icator

ignited by

flaming
particles or

d rops:

YES - NO

specimens conditioned in climate chamber

1, 0 0 0 NO NO NO

2 0 0 0 NO NO NO

3 0 0 0 NO NO NO

4 0 0 0 NO NO NO

5 0 0 0 NO NO NO

specimens conditioned in hot air oven

1 0 0 0 NO NO NO

2 0 0 0 NO NO NO

3 0 0 0 NO NO NO

4 0 0 0 NO NO NO

5 0 0 0 NO NO NO

Classification: v-0

Tested bv: Za pleta lovd, Dostd lovd Date: 26.3.2O18,3.4.20L8
Test evaluated by: Za pleta lovd, Dostdlov6 Date: 26.3.201.8,3.4.2019

Results

Test results are determined as arithmetic average with standard deviation or expanded standard uncertainty

with the coverage factor k=2 corresponding to a level of confidence of 95,45 %.

Declaration:
Test results relates only to the test subject.

Laboratory is not responsible for sampling and for sample preparations done by customer

Protocol can not be reproduced other than entire.

All results are metrologically traceable.

Test report was created and approved by:

ln Bohuslavice: 23.07.2018
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Eva Kovdiovd

Laboratory manager


